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Applicant:  Lumi United Technology Co., Ltd
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Address: 8th Floor, JinQi Wisdom Valley, No.1 Tangling Road, Liuxian Ave, Taoyuan Residential District,
Nanshan District, Shenzhen
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Test site:

1,6/F.,Building 2,No. 1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang, Baoan District,

Shenzhen, Guangdong, China

¥ 18 B (Sample information)
FE it 4 Fx(Sample Name)

FE 5 %45 (Sample Model)
P A7 (Brand)

118 5 (Manufacturers)
Hutik(Address)

SR H #(Sample Received Date)
DA #(Testing Period)
IR E R (Test Requested):
TR 77 ¥ (Test Method):
KL B (Test Result):

The results ’ Y
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confirmed tj‘uttp /lwww.agc- ‘Gekt.com.

B I/ Vibration Sensor
DIT11LM
AQara

RINEGAKBA R AR A / Lumi United Technology Co., Ltd

GROITH g LU DX Bk U5 18 B AL B IR IS % 1 53 2% KJE 8 #% / 8th Floor,

JinQi Wisdom Valley, No.1 Tangling Road, L1ux1an Ave, Taoyuan Residential
District, Nanshan District, Shenzhen.
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MAZ K &
Test Requested: Conclusion
LAREZS 7 20K, M RR #2154 2006/66/EC K HABIT 154 2013/56/EU XIS FE bl 4T 4

IR I) & B REATHIE - Gl
As specified by client, to determine Lead(Pb), Cadmium(Cd), Mercury(Hg) content accordance Pass

with European Directive 2006/66/EC and its amendments 2013/56/EU.

QAR R, A BRI SRR B HE S 22 552011/65/EU(ROHS) 548 4 J HAZ IE R 2K,

I XRFEAFAI ST A A P B 8. R, A e ZEREOR. 2R IREE

B EBEATIE . &
As specified by client, to determine the Pb, Cd, Hg, Cr™", PBBs, PBDEs content in the submitted Pass
sample in accordance with EU RoHS Directive 2011/65/EU(RoHS) and its amendment directives

on XRF and Chemical Method.

34 P ER, KR R 2 AR B B 22 55 2011/65/EU(ROHS) 5 i 4 S & IE % (EU)

2015/863 () BRI KRS FDBP.  BBP. DEHP. DIBPH & BT I E . &
(As specified by client, to determine the DBP, BBP, DEHP, DIBP content in the submitted sample Pass

in accordance with Directive 2011/65/EU (RoHS) and its amendment directive (EU) 2015/863.)

The results s0 i streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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1. %5, 8. KK EE(Lead(Pb), Cadmium(Cd), Mercury(Hg) content)
AT Unit: %,w/w

R
MR H W V3 FERHIR | pecis) PR
Test item(s) Test Method/Equipment MDL p Limit
#r Lead (Pb) 2 (Refer to) 0.0005 N.D. —
IEC 62321-5:2013
% Cadmium (Cd) ICP-OES 0.0005 N.D. 0.002
Z: 8 (Refer to)
7K Mercury (Hg) IEC 62321-4: 2013+A1:2017 0.0001 N.D. 0.0005
ICP-OES
ZE (Conclusion) / / ¥ (Pass) /
£%3E(Note):
1. MDL =Method Detection Limit J7 74 H K
2. N.D.=Not Detected(less than method detection limit), AKA&H (/NFFEAHR);
3. 0.1%,w/w=1000 mg/kg;
4. “—“=JHE Not regulated
FE F 53R (Sample Description)
3 AFHEA (4h5%) / Button battery(Outer shell)
The results ’e iR stestrreport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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A: XRF H#i 2 IEC 62321-3-1:2013 Ed 1.0 {1 X HT 456000 7 7= Wb 08T 7Ry 48 Sk
VR IFEAT 7715 (Screening by X-ray Fluorescence Spectrometry (XRF) :With reference to IEC 62321-3-1:2013 Ed
1.0 Screening — Lead, mercury, cadmium, total chromium and total bromine by X-ray fluorescence spectrometry)

B: 1240 (Chemical test:)

WA E - WR7S e J7 ¥ HH FR
Test Item Test Method Measuring Instrument MDL
i (Cd)
. IEC 62321-5:2013 Ed 1.0 ICP-OES 2 mg/kg

Cadmium (Cd)
£ (Pb)

IEC 62321-5:2013 Ed 1.0 ICP-OES 2 mg/kg
Lead (Pb)
K (Hg)

IEC 62321-4: 2013+A1:2017 Ed 1.1 ICP-OES 2 mg/kg
Mercury (Hg)
JE4 )8 Non-metal:
AN (Cr'h IEC 62321-7-2:2017 Ed 1.0 UV-Vis 1 mg/kg
Hexavalent Chromium (Cr6+)
4 J& Metal:
AN (Cr% IEC 62321-7-1:2015 Ed 1.0 UV-Vis /
Hexavalent Chromium (Cr6+)
PBBs/PBDEs TEC 62321-6:2015 Ed 1.0 GC-MS 5 mg/kg

The results shéwn'irthistestr
is issued bS&, this docué

confirmedpg tj?\ttp://www.agc- ce

. AGC

Attestation\ofGlobal ComeﬂJD

t.com.

ce Std. & Tech.

No.18 C

eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be

Tel: +86-755 8358 3833 Fax: +86-755 25316612 E-mail: agcO1@agc-cert.com @ 400089 2118
Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China




N AP TRV
A jacwrs CNAS ©#
y P ol ”2’//’;3\;5 Sl I:ﬁSAgEgaw
N N KRR
MR R 2 (Test Report)
W& %5 (Report No.): AGC00925190415-002 H #(Date): 2019/05/08 T K (Page): 5/ 14
TREE B (Test Result(s)):
A. BREWSHEREHEELSYE 2011/65/EU S84 R HBIFRH XRF i,
(EU RoHS Directive 2011/65/EU and its amendment directives on XRF)
= Nt
)Sij TR B AL TRLE R Results(mg/kg)
No Tested Part(s) HF(Cd) | #5(Pb) | 7R(Hg) | 4&(Cr) | ®(Br)
White plastic shell(Out
1 FIE YRR (4h72) e plastic eREyMer BL BL BL BL | BL
shell)
Grey-white plastic shell(Out
b j}?é}ﬁ*»{—% (9[‘%) 1Cy-W 1epa51cse( uter BL BL BL BL BL
shell)
White plastic button(Out
4 e SRR (4h55) : lll)ep aggSbutton(Oyes BL BL BL BL | BL
sne
‘ White double-sided rubb
5 I SR (4R55) A\ & it BL BL BL BL | BL
pad(Outer shell)
6 IREERT- (FF58) Grey Printing(Outer shell) BL BL BL BL BL
¢ - Gray-white plastic batt
7| RAWEEIbE (45 A o lngnid BL | BL | BL | BL | BL
cover(Outer shell)
White bott Out
8 | FERME (b5 ite bottom paper(Quter BL | BL | BL | BL | BL
shell)
9 i Copper shell BL BL BL X* y
10 Tlay Copper shell BL BL BL X* -
11 I 4 L 2 Tantalum chip capacitor BL BL BL BL BL
12 SRS EYINES White scanner stickers BL BL BL BL BL
13 H 5 PCB R Black PCB board BL BL BL BL X*
14 Wiy HL 2 Chip capacitor BL BL BL BL BL
15 Wi Fr 1 e R AR Patch white capacitor BL BL BL BL BL
16 i - Fe B Chip resistor BL BL BL BL BL
17 Wi/ LED Chip LED BL BL BL BL BL
18 I v i R Chip crystal oscillator BL BL BL BL BL
19 W L Chip capacitor BL BL BL BL BL
20 W F 1C Chip IC BL BL BL BL BL
21 Iy FL 2 Chip capacitor BL BL BL BL BL
22 Wi Fr 1C Chip IC BL BL BL BL BL
23 | B Tin solder BL BL BL BL -
\ . Black plastic button(Touch
24 | BEWRHRE CRAIF) atc hl)) astic buttofQus BL BL BL BL | BL
SWItC
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=, N ».
FSTZ ;3 MR BB MRS R Results(mg/kg)
No.. Tested Part(s) B(Cd) | £5(Pb) | K(Hg) | %&(Cr) | ®(Br)
. Silver metal sheet(Touch
25 | MESEN CRlIr) v @t BL BL BL BL ]
switch)
. . Silvery metal shrapnel(Touch
26 W B CBIroo : J At BL BL BL X* £
switch)
4 White plastic seat(Touch
27 | QORI (RMIFX) ~° Yo BL BL BL BL BL
switch)
28 S CRR A5 Pin(Touch switch) BL BL BL BL -
TTE L:<K'{y3 k& BE#H ERBME B E M
Element Unit Non-metal Metal Composite Material
H(Cd) me/k BL<70-36<X BL<70-30<X BL<50-30<X
g gxe <130+36<0OL <130+30<0L <150+36<O0L
Hi(Pb) merk BL<700-36<X BL<700-36<X BL<500-36<X
H gk <1300+36<0L <1300+35<0L <1500+36<0L
F(H) " BL<700-36<X BL<700-36<X BL<500-36<X
Atie me/ke <1300+36<0L <1300+36<0L <1500436<0L
5(Cr) mg/kg BL<700-36<X BL<700-36<X BL<500-36<X
1R (Br) mg/kg BL<300-36<X - BL<250-36<X
#% 7 (Note):  BL=fIk T~ fR1E (Below Limit)

OL=r1 T FRAE (Over limited)

X=Afi %€ (Inconclusive)

“_“=JC N %€ (Not regulated)

*= XRF H# Won ff @l 5 7wl A4 52 542 7. (Scanning by XRF and
detected by chemical method. The test results of chemical method please refer to next pages.)
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#VE(Remark):

i ZIEC 62321-3-1:2013 Ed 1.0, #£f % XRF BEAT RN, 0 R 07 eI 45 S b 3% v i ol i
AE, W ICP( Cdv Pb,. Hg). UV-Vis (Xf Cr(VD)FI GC-MS (%} PBBs, PBDEs){Eift— L fk
M BEAT A
Results were obtained by XRF for primary scanning, and further chemical testing by ICP (for Cd, Pb, Hg),
UV-Vis (for Cr(VI)) and GC-MS (for PBBs, PBDESs) are recommended to be performed, if the concentration
exceeds the above warning value according to IEC 62321-3-1:2013 Ed 1.0.

i M XRF Fiide il BRI T, ST BEA [F] 1 B AN ) G548 BORE it b R SE B 2 2
The XRF scanning test for RoHS elements — The reading may be different to the actual content in the sample be of
non-uniformity composition.

i RKHSEVFERIEZ 51 H RoHS 484 2011/65/EU.
The maximum permissible limit is quoted from RoHS directive 2011/65/EU:

RoHS FR#1#/% (RoHS Restricted Substances) i‘g—ﬁﬁjﬁj((kf )%e(ilg/lhatx;;n # (;rr]n(o:gc]) en; (?S;rrig?:ri\;?;; ((?ng Ikg)
% Cadmium (Cd) 100
4% Lead (Pb) 1000
7K Mercury (Hg) 1000
75MrE% Hexavalent Chromium (Cr(VI)) 1000
Z JREXZK Polybrominated biphenyls (PBBs) 1000
% IR — 2K Polybrominated diphenylethers (PBDEs) 1000

457 7 B (Disclaimers):
XRF iGN S, HiEH LI H O XRF S8R5 Fr3E (L r1E 2 e i 2 /4t i i FH &

This XRF Scanning report is for reference purposes only. The applicant shall make its/his/her own judgment as to
whether the information provided in this XRF screening report is sufficient for its/his/her purposes.

FETAFKEER, & XRF fH R & B g RA AR, SR EARTEGIRS . B mR R,
WS BN (PN BRI &Jd. BaE. MRSESE). NPRAER TR, EORAE MR i & AF
BE—RAL A TRAL P

The result shown in this XRF scanning report will differ based on various factors, including but not limited to, the
sample size, thickness, area, surface flatness, equipment parameters and matrix effect (e.g. plastic, rubber, metal, glass,
ceramic etc.). Further wet chemical pre-treatment with relevant chemical equipment analysis are required to obtain
quantitative data.
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B. ALZEWIREE B (The Test Results of Chemical Method):

1) &)@ 755 45 S (The Test Results of metal Cr(VI))

Wk H FiER R 45 3 Result(s) BR
Test Item(s) MDL 9 10 26 Limit
AN H 1 S5 ' . .
é}\lgiﬁiume?é:éz;ln)t) S ; e note FH4:(Negative ) | FHH:(Negative ) | BHM:(Negative ) #
%1 (Note):

- BHHEWNegative )= MR X I ALELE 7S M8 (Absence of Cr(VI) on the tested areas)

- MDL= J it th PR (Method Detection Limit)

- ND.= K& CONFHERER) (Not Detected(less than method detection limit))

- Boiling-water-extraction ## 7K $2H{: (X represents the results of the tested sample / X ARFIIEE i 45 5D

Number Colorimetric result (Cr(VI) concentration) Judgement
5 g R (VDR ) HE
X<0.1pg/em? Negative [
0.1pg/em’<X<0.13pg/cm’ Uncertainty AN i€
X>0.13pg/cm’ Positive BHE

- #=
Negative indicates the absence of Cr(VI) on the tested areas concentration is below the limit of quantification.
The coating is considered a non-Cr(VI) based coating. B X A A& & BT e 2R, INEs)E

AAFAETS R 5

Uncertainty indicates the absence of Cr(VI) on the tested areas unavoidable coating variations may influence the
determination. ANiffiE 2 W X 3804 2 751 86 1R AN RT3 A B AR AL S 45 SR e, R EUICiR A E 45
Positive indicates the presence of Cr(VI) on the tested areas concentration is above the limit of quantification and the
statistical margin of error. The sample coating is considered to contain Cr(VI). FHH:3&BHMA X 38k 8 750 8% & &=
TTEEWRR, IWEWEEEH NI
Storage conditions and production date of the tested sample are unavailable and thus result of Cr(VI) represent status
of the sample at the time of testing. B T AR IR ENFE i A 2R AT AE 7= H B BRI/ S A B8 R 25 SR AAR R M
IR A RS o
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4) PBBs #ll PBDEs i 45 /£ (The Test Results of PBBs & PBDEs)

FLAZ(Unit):mg/kg
s J7VER H R %5 B Result(s L
R H Test Item(s) MDB 3 ©) FRAE Limit
Z JREXFE Polybrominated Biphenyls (PBBs)
—RIEZK Monobromobiphenyl 5 N.D.
T RBEZK Dibromobiphenyl 5 N.D.
Z{RIEXZK Tribromobiphenyl 5 N.D.
VUL K Tetrabromobiphenyl 5 N.D. PBBs 27
TL{RBEZ Pentabromobiphenyl 5 N.D. f<1000
7N IRIEZE Hexabromobiphenyl 5 N.D. mg/l;g}(BTotal
HRELIR Heptabromobiphenyl 5 N.D. Con t; ¢
JVIRIEZR Octabromobiphenyl 5 N.D. <1000)
JLIRBEZ Nonabromobiphenyl 5 N.D.
+ R 7K Decabromobiphenyl 5 N.D.
5% & Total content A N.D.
% ] —ZKBk Polybrominated Diphenylethers (PBDES)
—JR KT Monobromodiphenyl ether 5 N.D.
—JR — KM Dibromodiphenyl ether 5 N.D.
— R R Tribromodiphenyl ether 5 N.D.
VYR — KTk Tetrabromodiphenyl ether 5 N.D. PBDEs &
TR — KMk Pentabromodiphenyl ether 5 N.D. <1000
7N¥R 2K Hexabromodiphenyl ether 5 N.D. mg}/)l;gD(;otal
¥R KTk Heptabromodiphenyl ether 5 N.D. Con tenst
J\IR 2Kk Octabromodiphenyl ether 5 N.D. <1000)
JLIR — KM Nonabromodiphenyl ether 5, N.D.
+ 8 7 Decabromodiphenyl ether 5 N.D.
157 & Total content / N.D.
£E1& Conclusion / A% Pass /
%iEWNote):  N.D. =4 H UK T 75746 H BR (Not Detected or less than MDL)

MDL = J5 4 HiBE (Method Detection Limit)
mg/kg =parts per million H /17—
The results spSA hisieSt eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
s issued by nelt cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
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3. DBP, BBP, DEHP,DIBP KJ4 & (For DBP, BBP, DEHP, DIBP content)
Hf7(Unit): mg/kg

MR TTHENL 3% TiER R

VIIREWI
B Test Method/ H R Result(s) Bﬁﬁ
Test Item(s) > Limit
Equipment MDL 1 2 4 5
R IR —(2- 5 )
B =R (2- LR CR)M 50 ND. | ND. | ND. | ND. | 1000

Di-(2-ethylhexyl) Phthalate (DEHP)

SLE UL ENIE Y -
Dibutyl phthalate (DBP)

50 N.D. | ND. | ND. | ND. 1000

PR HIR T Wl IEC 62321-8:2017 50 ND. | ND. | ND. | N.D. | 1000
Butylbenzyl phthalate (BBP) GC-MS
AR — S — ©
== T 50 ND. | ND. | ND. | ND. | 1000
Di-iso-butyl phthalate (DIBP)

PN ok | ok | oK
2 (Conclusion) / " » & N /

(Pass) | (Pass) | (Pass) | (Pass)

Bf7(Unit): mg/kg

N W7 EM RS TR gZR
WA H i PR
Test Method/ R Result(s) i
Test Item(s) ) Limit
Equipment MDL 6 7 8 1
AT — FHES — (). v
B (2- LR BT 50 N.D. N.D. N.D. N.D. 1000

Di-(2-ethylhexyl) Phthalate (DEHP)

WA R IR T e
Dibutyl phthalate (DBP)

50 N.D. | ND. | ND. | ND. 1000

AT — FE AT A IEC 62321-8:2017
s TR R GO-MS 50 | ND. | ND. | ND. | ND. | 1000
Butylbenzyl phthalate (BBP)
A — IR — =t
W= HEST TE 50 | N.D. | ND. | ND. | N.D. | 1000
Di-iso-butyl phthalate (DIBP)
=) & & &
25 (Conclusion) / /

(Pass) | (Pass) | (Pass) | (Pass)
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FA7(Unit): mg/kg

TR 7 B S FE gZH3
MR TR
kil Test Method/ HER Result(s) Bﬁﬁ
Test Item(s) . Limit
Equipment MDL 12 13 14 15
A e — iR b
B (-2 IR 50 ND. | ND. | ND. | N.D. | 1000

Di-(2-ethylhexyl) Phthalate (DEHP)

WA R R T
Dibutyl phthalate (DBP)

50 N.D. | ND. | ND. | ND. 1000

. IEC 62321-8:2017

Wr= Ly GOMS 50 | N.D. | ND. | ND. | ND. | 1000
Butylbenzyl phthalate (BBP)

AN e — Y =

FE—Fm—STTH 50 ND. | ND. | ND. | ND. | 1000
Di-iso-butyl phthalate (DIBP)

£ (Conclusion) / " 7 N = /

(Pass) | (Pass) | (Pass) | (Pass)

Bf7(Unit): mg/kg

- TR 7 B S FIEG R
WA H P R
Test Method/ HER Result(s) g .
Test Item(s) . Limit
Equipment MDL 16 17 18 19
A2 — S — () =
AR R (2- LR OB 50 ND. | ND. | ND. | ND. | 1000

Di-(2-ethylhexyl) Phthalate (DEHP)

B IR —IET B
Dibutyl phthalate (DBP)

50 N.D. | ND. | ND. | ND. 1000

A E — F AT G IEC 62321-8:2017
WE—FE] P BEMS 50 | ND. | ND. | ND. | ND. | 1000
Butylbenzyl phthalate (BBP)
A — Y =t
AT ¢ 50 | ND. | ND. | ND. | ND. | 1000
Di-iso-butyl phthalate (DIBP)
=) & & &
25 (Conclusion) / /

(Pass) | (Pass) | (Pass) | (Pass)
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W& %5 (Report No.): AGC00925190415-002 H #(Date): 2019/05/08 T K (Page): 12/14

FLA7(Unit): mg/kg

TR B S FEG gZHR
MR TR
kel Test Method/ HER Result(s) Bﬁﬁ
Test Item(s) . Limit
Equipment MDL 20 21 22 24
AN e — iR b
B (-2 IR 50 ND. | ND. | ND. | N.D. | 1000

Di-(2-ethylhexyl) Phthalate (DEHP)

WA R R T
Dibutyl phthalate (DBP)

50 N.D. | ND. | ND. | ND. 1000

. IEC 62321-8:2017

Wr= Ly GOMS 50 | N.D. | ND. | ND. | ND. | 1000
Butylbenzyl phthalate (BBP)

AN e — Y =

FE—Fm—STTH 50 ND. | ND. | ND. | ND. | 1000
Di-iso-butyl phthalate (DIBP)

£ (Conclusion) / " 7 N = /

(Pass) | (Pass) | (Pass) | (Pass)

Bf7(Unit): mg/kg

- WA T EEM R iR7S A R
WA H p FR A
Test Method/ R Result(s) .
Test Item(s) . Limit
Equipment MDL 27

AN — FHER — () v
vﬁzliﬁ R (-4 05 50 ND. 1000
Di-(2-ethylhexyl) Phthalate (DEHP)
AR R IE T B 50 N.D. 1000
Dibutyl phthalate (DBP)
Al — FH R T G IEC 62321-8:2017
AL L GOMS 50 N.D. 1000
Butylbenzyl phthalate (BBP)
A — s — =t
W —F R Ut 50 N.D. 1000
Di-iso-butyl phthalate (DIBP)
£E8(Conclusion) / & ¥ (Pass) /

£%3E(Note) 1. MDL =Method Detection Limit J5 24 HiFR;
2.N.D.=Not Detected(less than method detection limit), ARAxH (N I7ERHIR);
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AGC

MR 5 (Test Report)

#5545 (Report No.): AGC00925190415-002

IR FRFE B (Test Flow Chart)
1. . #. 7K (Lead(Pb), Cadmium(Cd), Mercury(Hg))(2006/66/EC)

HURf, FRE
Sample preparation
and weight sample

\‘\‘\\uhr[u//, A ;F EI ‘}\EI
NN 7, Y
SN="" R
jacwE CNAS oo
LN v TESTING

AMRS CNAS L9894

(m -

H #(Date): 2019/05/08 Ti#(Page): 13/14

A 4

Place it in suitable container

RN BTGB S

A

TONTEER, %4, HE
Add digestion reagent, cover
container and digest sample

K ab B

Data process

Analyze solution by ICP-OES

ICP-OES 43 #t

A

2.5 @ N # (For metal Cr(VI))

Filter, transfer filtrate to
volumetric flask

FE 1 45 Sample(s) Preparation

Boiling water extraction

PRS2

diphenylcarbazide for color development

o= 2R R PR 5 Adding 1,5-

HdE Ab P
DATA [$

A 0.1pg/em?® 0.13pg/em® FRiE R Eb AL
Compare with 0.1pg/cm?® and 0.13pg/cm’ standard solution

l

A

UV-Vis

3.PBBs, PBDEs, DBP, BBP, DEHP,DIBP ]} iz iiit £ ¥
(The Test Flow Chart of PBBs, PBDEs, DBP, BBP, DEHP,DIBP)

Pl kYRR ELA T

Concentration/ Dilution

of Extracted solution

B i 2 > PR p  HE G AU b
Cutting/Preparation Weigh Sample Sample solvent extraction
Hods b GC-MS 73 #r uR)3
DATA GC-MS Filtration
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?ij ﬁﬁﬂi Iﬂ:: (Test Re por t) D

W& %5 (Report No.): AGC00925190415-002 H}(Date): 2019/05/08 T H(Page): 14/14

R i B} B (The photo of the sample)

3
T

02 0L ()| 06 08 OL 09 0S Oy OE OZ OL

OWOL 0Z 0€ O 0S (
2,0z 0c oy 0s 09 o2 08 06 00l

09 0s o oc 0z oL 00Loe 08 02 09 0S OF OE 02

AGC00925190415-002

UE I A PR T-BE AGC IEAHR 187 H
AGC authenticate the photo only on original report

***TE(%:%;E***
*** End of Report ***
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